MYHELICOPTERS.COM
Radio controlled helicopters parts
Battery accessories | Blades | Canopy | Engines | Flybars | Fuel accessories | Main shafts | Servos | Tail drives |
Cap Bolt Hooks (5)
by K&S
no image

Manufacturer: K&S

Specifications:
Type:
Dimensions:
Weight:
Material:


Setup, installation manual:
coming soon


Where to get:
coming soon


Similar parts:

cap bolt:
Cap Bolt Beauty Rings (10)

bolt:
Aluminum Hexagonal Bolt/Joiner (6): 600A, CF
Socket Head Bolt, 6.5x8mm (2)
Set Bolt, 2x3mm: PM
Seesaw Shaft Bolt (2): CP
Socket Head Bolt, 4x10mm (10
Seesaw Shaft Bolt: VE
Socket Head Bolt, 2x10mm (10)
Main Blade Bolt Set4mm:A,B,AC,CP
Blade Spacer,2mm Thick/3mm Bolt (4)
Hornet Bolt M1.6x8 w/Bearing (2)
Socket Head Bolt,2.6 x 10mm
Socket Head Bolt,2 x 6mm:S *
Socket Head Bolt,3 x 32mm
Canopy Mount/Mounting Bolt Set: 600A, CF
Socket Head Bolt, 3.5x6mm (2)
Socket Head Bolt, 3x55mm
Blade Spacer, 2mm Thick/4mm Bolt (4)
Blade Spacer, 1mm Thick/4mm Bolt (4)
Plastic Hexagonal Bolt/Joiner (6): 600A, CF
Main Autorotation Bolt Set: A5
Bolt Set, 1.6mm: PM

.. more bolt data.

cap:
Deluxe Fuel Tubing Cap
Landing Skid Cap:A,B
Landing Skid Cap:E,S,V
Tail Case Rear Cap: VC
Fuel Shutoff w/Cap (2)


Comments, stories:
If you have used Cap Bolt Hooks (5) before, please write several words with your feedback, pros and cons, or whatever you think will be usefull for readers. If you have a question - you can ask it here.
Add comment


© Myhelicopters.com 2006